o

EOOMADWY o~ o

\_ B

g uR €

get of gaskets
35 ¥ 507433528
82 & BOTA43352EB

Repalr Kit

Small Engine Parts


http://www.barrettsmallengine.com

Ref # Part Number Qty Description
1 507476466 1 Carburetor WJ-9
2 507433509 1 Cover Fuel Pump
3 504140008 1 Clip
4 506028301 1 Washer
5 507433513 1 Governor Assy
6 507430749 1 Choke Shutter
7 507433517 1 Screw - Valve
8 503117701 1 Spring
9 503117101 1 Ball
10 503117001 1 Valve
11 503117601 1 Spring
12 505316734 1 Lever
13 507430757 PP5251Gas Sgwhaggrref ddver
14 507430764 CARBYRET&HRW-Reter - Lever
15 507316702 1 Cover
16 503108701 4 Screw
17 507433524 1 Washer
18 507433516 1 Diaphragm-Accelerator Pump
19 507433520 1 Spring - Compression
20 507433515 1 Plug Cover
21 504210050 1 Spring
22 507433522 1 Hi Speed Needle
23 507433521 1 Needle - Idle
24 507210050 1 Spring
25 507433518 1 Screw - Idle Speed
26 507433512 1 Shaft Assy - Choke
27 507433510 1 Shaft Throttle Assy
28 502103101 1 Bushing
29 507433519 1 Spring - Throttle Return
30 502103101 1 Bushing
31 507433511 1 Throttle Valve
32 507433517 1 Screw - Valve
33 507430751 4 Screw - Cover
34 507475289 1  Air Filter
35 507433526 1 Gasket & Diaphragm Kit
36 507432100 1 Clamp - Air Box Boot
37 507432734 1 Air Box Boot
38 507431657 2 Screw 10-24 X 2
39 507432911 1 Blow Back Tube
40 507431653 2 Screw 10 X 24 Pan Head
41 507432843 1 Gasket - Reed Body/Carb
42 507476213 1 Reed Valve Assy
43 507433023 1 Reed Valve (Epoxy)
44 507432192 1 Reed-Back Plate
45 507433162 2 Screw - Long
46 507430859 1 Gasket
47 507431536 1 Fuel Hose
48 507431268 1 Connector - Fuel Tank
49 530431271 1 Gasket - Fitting
50 507430545 1 Speed Clip - Fuel Hose
51 507431535 1 Fuel Hose
52 507433525 1 Carb Repair Kit
53 507476465 1 Fuel Filter Assy
54 507431247 1 Screwdriver
55 507474945 1 Combination T Wrench






Ref # Part Number Qty Description
1 507475976 1 Clutch Assy
2 507433133 1 Clutch Driver
3 507433102 3 Clutch Shoe (Wide)
4 507431200 1 Clutch Spring
5 507430800 1 Nut
6 507433036 2 Strut Nut
7 507475081 1 Clutch Drum & Bearing
8 507430743 1 Bearing
9 507429956 1 3/8 7T Rim Segment
10 507430848 1 Thrust Washer
11 5074764121 1 Brake Assy Complete
12 5074762761 1 Clutch Cover & Tensioner
13 507425672 PP525,Gas SawPage 4 of 11
14 507431636 CLUTCGH  Retaining Ring
15 507432613 1 Screw - Chain Tension
16 507433109 1 Guide Plate (Outer)
17 507429266 1 Terminal Screw
18 507433185 1 Spring Chain Brake (White)
19 507476284 1 Cam/Band Assy
20 507431038 1 Locking Plate
21 50747648618 1 Kickback Guard Assy
22 507476583 1 Cover Assy
23 507431036 1 Shoulder Bolt
24 507431716 1 Screw1/4-20X1
25 507430930 1 Washer - Lever
26 507433529 1 Bushing
27 507433532 1 Washer
28 507430878 1 Washer
29 507431675 2 Screw 10-24 X 2
30 507431673 1  Screw 10-24 X 3/8
31 507431698 1 Nut
32 507432686 1 Inner Guide Plate
33 507476072 1 Pivot Grip Kit (2/Kit)
34 507433712 1 Side Decal - Poulan Pro
35 507430197 2 Shock Absorber
36 507431642 2 Screw 10-24 X 1
37 507431317 1 Dirt Shield
38 507431669 1 Screw 10-24 X 3/4
39 507430228 1 Gasket - Oil Pump
40 507430231 1 Wire Worm
41 507428746 1 Seal
42 507476536 1 Oil Pump Assy Complete
43 507474959 1 Oil Pickup Assy
44 507430640 1 Inlet tube
45 507476534 1 Oil Pump Body
46 507431221 1 Plunger Spring
47 507430880 1 Gear - Oil Pump
48 507474932 1 Plunger Assy
49 507431699 1 Roll Pin
50 507433242 1 Adj. Screw
51 507431359 1 O-Ring
52 507430229 1 Seal - Oil Pump
53 507429957 1 Rim (404 - 7T)
54 507476079 1 Pivot Grip Kit (H)



GUIDE BAR AND CHAIN INFORMATION

Part No.
952-044312
952-044312
952-044349
952-044321
952-044321
952-044357
952-044313
952-044313
952-044350
252-044350
952-044314

952-044314.

952-044351
852-044322
8952-044322
862-044358
852044315
8952044352
9562-044323
952-044359
852-044316
952-044355
952044358

BARS

Langth
16" SNR
16" SNR
18 SNR
18" HT
16" HT
16" HT
18" SNR

18" SNR

187 SNR
18" SNR
20" SNR
20" SNR
20" SNR
20" HT
20" HT
20" HT
24" SNR
24" SNR
24" HT
24" HT
28" SNR
32" SNR
36" SNR

Pitch
3/8-.050
3/8-.050
3/8-.058
3/8-.050
3/8-.050
3/8-.050
3/8-.050
3/8-.050
3/8-.068
3/8-.058
3/8-.050
3/8-.C50
3/8-.058
3/8-.050
3/8-.050
3/8-.058
3/8-.058
3/8-.058
3/8-.05Q
3/8-.058
3/8-.050
404-0863
404..063

Part No.
952-051264
952051281
952-051324
3952-051264
852-051281
952-051324
952-051265
952-051327
952-051265
8952-051327
952051266
952051282
952-051325
952-051266
952-51282
952-051325
952051283
952051326
952-051283
852051326
252.051285
952-051328
952.051329

CHAINS

Type
18" (P725-60)
16" (P720-60)
16" (P730-60)
18" (P730-80)
16" (P720-60)
16" (P730-60)
18" (P725-66)
18" (P720-66)
18" (P725-66)
18" (P720-66)
20" (P72S-70)
20" (P720-70)
20" (P730-72)
20" (P725-70)
20" (P720-70
20" (P730-72)
24" (P720-81)
24" (P730-84)
24" (P720-81)
24" (P730-84)
28" (P720-90)

32” (PAJ580-100)
36" (PAJS00-108)



Ref #

Part Number Qty Description

952044312 Guide Bar 16" SNR 3/8 - .050
952044312 Guide Bar 16" SNR 3/8 - .050
952044349 Guide Bar 16" SNR 3/S - .058
952044321 Guide Bar 16" HT 3/8 - .050
952044321 Guide Bar 16" HT 3/8 - .050
952044357 Guide Bar 16" HT 3/8 - .050
952044313 Guide Bar 18" SNR 3/8 - .050
952044313 Guide Bar 18" SNR 3/8 - .050
952044350 Guide Bar 18" SNR 3/8 - .058
952044350 Guide Bar 18" SNR 3/8 - .058
952044314 Guide Bar 20" SNR 3/8 - .050
952044314 Guide Bar 20" SNR 3/8 - .050
952044351 PP525 Gas Gaweasis ®6f AR 3/8 - .058
952044322 GUIDE BARZ\|\H AN INFT 3/8 - .050
952044322 Guide Bar 20" HT 3/8 - .050
952044358 Guide Bar 20" HT 3/8 - .058
952044315 Guide Bar 24" SNR 3/8 - .058
952044352 Guide Bar 24" SNR 3/8 - .058
952044323 Guide Bar 24" HT 3/8 - .050
952044359 Guide Bar 24" HT 3/8 - .058
952044316 Guide Bar 28" SNR 3/8 - .050
952044355 Guide Bar 32" SNR .404 - .063
952044358 Guide Bar 36" SNR .404 - .063
952051264 Chains 16" (P72S-60)
952051281 Chains 16" (P720-60)
952051324 Chains 16" (P730-60)
952051264 Chains 16" (P730-60)
952051281 Chains 16" (P720-60)
952051324 Chains 16" (P730-60)
952051265 Chains 18" (P72S-66)
952051327 Chains 18" (P720-66)
952051265 Chains 18" (P72S-66)
952051327 Chains 18" (P720-66)
952051266 Chains 20" (P72S-70)
952051282 Chains 20" (P720-70)
952051325 Chains 20" (P730-72)
952051266 Chains 20" (P72S-70)
952051282 Chains 20" (P720-70)
952051325 Chains 20" (P730-72)
952051283 Chains 24" (P720-81)
952051326 Chains 24" (P730-84)
952051283 Chains 24" (P720-81)
952051326 Chains 24" (P730-84)
952051285 Chains 28" (P720-90)
952051328 Chains 32" (PAJ590-100)
952051329 Chains 36" (PAJ590-108)



WARNING

All repairs, adjusiments .and
maintenance not described in the
Operator’s Manual must be

performed by a qualified service
dealer.




Ref # Part Number Qty Description
1 507430573 1 C'Case Gasket
2 507430197 2 Shock Absorber
3 507428746 2  Sea
4 507432634 4 Screw - Shock Mount
5 5074762101 1 Crankcase & Stud Assy
6 507433228 2 Bar Mounting Studs
7 507475422 1 C'Shaft Assy
8 507432536 2 Main Bearing
9 507430743 1 Bearing
10 507432210 1 Flywheel Key (Machined)
11 507430913 2 Thrust Washer
12 507431650 2 Screw1l0-24X11/4
13 507431690 PP5251Gas SgwReps 80f k1 1/4
14 507431658 POWER UN&Erew 10 - 24 X 2 1/2
15 507476293 1 Cyl./Piston/Ring Set
16  507433221J 1  Wrist Pin
17  507475398J 1 Piston
18 507474590 1 Piston / Ring Set
19 507428781 2 Retainer - Wrist Pin
20 507433226 1 Cylinder Base Gasket
21 507433323 1 Cylinder
22 507429928 1 Plate Screw
23 507431691 4 Screw 1/4 -28 X 1
24 507431706 4 Washer
25 507430684 1 Muffler Gasket
26 5074760748 1 Muffler Assy
27 5074759848 1 Muffler Body
28 507433096 2 Muffler Channel (2 Req'd)
29 507433104 1 Muffler Screen
30 507430835 1 Spacer
31 5074764298 1 Muffler Cover
32 5074761068 1 Heat Shield Assy
33 507431686 2 Lockwasher
34 507430992 2 Screw - Muffler
35 507431683 1 Lockwasher
36 507430993 1 Screw
37 50747516818 1 Oil Cap Assy (Grey)
38 507428335 1 Screw
39 507433143 1 O-Ring Oil Cap
40 507427690 1 Bead Chain (Oil Cap)
41 507431369 1 Retainer - Oil Cap
42 50747516718 1 Gas Cap Assy (Grey)
43 507427273 1 Gasket
44 507431003 1 Spacer
45 507431702 1 Umbrella Valve
46 507427278 1 Cover Gas Cap
47 507431368 1 Retainer - Gas Cap
48 507429946 1 Gas Cap O-Ring
49 507427993 1 Disc
50 50747535618 1 Decompression Valve (Grey)
51 507432302 1 Washer
52 507475492 1 Gasket Set
53 507431655 4 Nut
54 5074332271 1 C'Case Half M/S/ (Gold)
55 507431370 1 Bead Chain Gas Cap






Ref # Part Number Qty Description
1 5074754391 1 Starter Assy Complete (Gold)
2 507426752 1 Starter Cord
3 50743144118 1 Starter Handle
4 5074745391 1 Starter Cover Assy (Gold)
5 507475583 1 Blower Cover Screen
6 507430716 1 Eyelet
7 507430576 1 Baffle
8 507430812 1 Washer
9 507431325 1 Rewind Spring (Bridle Type)
10 507431004 1 Bushing - Starter Spring
11 507476135 1 Starter Pulley
12 507428444 Starter Bushing
14 507431692 PP5251GaS [SseRAGRHE of 11
15 507431694 STARTER &sgiiOUD
16 507428105 1 Washer
17 507431695 4  Screw 1/4 - 20 X 1/2.
18 507430877 2 Pawl Pivot
19 507430876 2 Pawl
20 507431416 2 Pawl Spring
21 507430878 2 Washer
22 507430800 1 Nut
23 507433294 1 Flywheel
24 507433159 1 Screw - Hex Head
25 507433158 3 Screw - Hex Head
26 507433712 1 Side Decal - Poulan Pro
27 507432930 1 Screw - Guard/Cover
28 507433488 1 Washer
29 507431614 1 Spark Plug
30 507433611 2 Screw #8
31 507431640 2 Washer - #8
32 507476339 1 Module & Switch Wire Assy
33 507476096 1 Spark Plug Boot & Clip
34 507430694 1 Sleeve
35 507433248 1 Switch Wire - Module Switch
36 507475623 1 Grounding Switch
37 507432916 1 Switch Plate
38 507431655 2 Nut
39 507430197 4 Shock Absorber
40 50743057518 1 Bottom Frame (Grey)
41 50743240418 1 Rear Hand Guard (Grey)
42 507431078 3 Nut
43 507431685 3 Screw 8-32 X 1
44 507429928 1 Plate Screw
45 507429266 1 Terminal Screw
46 507430990 1 Ground Wire
47 50747393518 1 Lower Grip Assy (Grey)
48 507431092 2 Spring - Throttle Trigger
49 5074308401 1 Throttle Lockout Lever (Gold)
50 5074303271 1 Throttle Trigger (Gold)
51 507430830 1 Throttle Link
52 507430399 1 Throttle Pin
53 507430887 1 Screw
54 507431705 2 Screw - Lwr Grip
55 50743020219 1 Choke Knob & Wire Assy
56 507429650 1 Grommet
57 50747572118 1 Top Cover Assy (Grey)



Ref # Part Number Qty Description
58 507432817 1 Knob Cover Knob-Knurled
59 507430282 1 Bumper
60 507433724 1 Decal - Top Cover
61 507432634 2 Screw - Shock Mount
62 507431655 2 Nut
63 507430203 1 Nut
64 50743117418 1 Top Framer - Man. Oiler (Grey)
65 507433184 2 Screw Handle 1/4 - 28 X 1/8
67 50747648518 1 Front Handle - Full Wrap
68 50747648418 1 Front Handle - Half Wrap
69 50743233718 1 Cylinder Shroud (Grey)
70 507431649 3 Screw 10 - 24 X 5/8
71 507433710 PP525)Gas Sg¥gngerdp ffdrhe
72 507429851 STARTER &rphdRe /v
73 507431640 1 Washer - Rope

Poulan Parts


http://www.barrettsmallengine.com/poulan/parts.html

